



**CLIENT: DOC'S MARKETING CORPORATION**  
5158 Goldman Avenue, # A,  
Moorpark, CA 93021  
Attn: Forrest Dockery

**Test Report No: 177417-01**

**Date: June 20, 2003**

**SAMPLE ID:** See page 2.

**DATE OF RECEIPT:** Entered into SGS U.S. Testing Company sample tracking system on January 10, 2003 and was assigned Sample Tracking Number 35823.

**TESTING PERIOD:** June 2 through June 18, 2003.

**AUTHORIZATION:** Signed Order Confirmation (Job Ticket) dated June 2, 2003.

**TEST REQUESTED:** Perform load tests on wire hanger systems to provide a comparison between the conventional wrapped wire system and the DH wire system.

**TEST RESULTS:** See pages 3 through 5.

**Prepared By**

Larry Burmer  
Project Engineer

**Signed for and on behalf of  
SGS U.S. Testing Company Inc.**

Greg Wrona  
Manager Hardlines

Page 1 of 18

This report is issued by SGS U.S. Testing Company Inc. under its General Conditions for Testing Services (copy available upon request). SGS U.S. Testing's responsibility under this report is limited to proven negligence and will in no case be more than the amount of the testing fees. Except by special arrangement, samples are not retained by SGS U.S. Testing for more than 30 days. The results shown on this test report refer only to the sample(s) tested unless otherwise stated, under the conditions agreed upon. Anyone relying on this report should understand all of the details of the engagement. Neither the name, seals, marks nor insignia of SGS U.S. Testing may be used in any advertising or promotional materials without the prior written approval of SGS U.S. Testing. The test report cannot be reproduced, except in full, without prior written permission of SGS U.S. Testing Company Inc.